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CERTIFICATE OF COMPLIANCE
according to
FCC Rules and Regulations Part 15 Subpart C
Applicant . Amtek system Co., Ltd.
14F-11, No. 79, Sec. 1, Hsin Tai Wu Rd., Hsi
Address L L :
Chih City, Taipei Hsien 22101, Taiwan
Equipment : Tablet PC
Model No. : A101, A102
FCCID . R4RAIRA101MP203
| HEREBY CERTIFY THAT :
The measurements shown in this test report were made in accordance with the
procedures given in ANSI C63.4 The equipment was passed the test performed
according to FCC Rules and Regulations Part 15 Subpart C (2009).
The test was carried out on Dec. 07, 2010 at Cerpass Technology Corp.
Signature
Anson Chou
EMC/RF B.U. Vice General Manager
®
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1. Report of Measurements and Examinations

1.1 List of Measurements and Examinations

FCC Rule |. Description of Test Result
15.203 . Antenna Requirement Pass
15.207 . Conducted Emission Pass
15.209 . Radiated Emission Pass

15.247(a)(1) . Channel Carrier Frequencies Separation Pass
15.247(a)(1) . 20dB Bandwidth Measurement Pass
15.247(a)(1) . Dwell Time Pass

15.247(b) . Number of Hopping Channels Pass

15.247(b) . Peak Output Power Measurement Data Pass

15.247(d) . Band Edges Measurement Data Pass

Cerpass Technology Corp. Issued Date : Dec. 18, 2010
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2. Test Configuration of Equipment under Test

2.1 Feature of EqQuipment under Test

Freescale
Platform
CPU IMX51 ARM Cortex A8 CPU 800MHz

Cooling Method Heat Sink

Memory 512MB DDR2 SDRAM
Memory )
Maximum 2G DDR2 SDRAM
Storage 1GB NAND Flash
Mass Storage Card Reader Micro-SD Card up to 16GB.
CF card slot NA

Display Controller

LCD single touch panel controller

10.1"

1024X600 Glare type panel, LED

Video LCD Display backlight
External Display HDMI
Camera Camera 2M(Built-in)
Built in stereo speakers
Audio Audio Features Built-in analogue microphone

Stereo headphones (3.5mm)

802.11 b/g/n WiFi

I/O Ports External connectors

o Bluetooth
Communication X
i 3G (option)
Other I/O Devices :
GPS(option)
Keyboard NA
Sensors Ambient light sensor
DC-in Jack

3.5mm stereo headphone socket

USB 2.0 Ports x 2

AC 110~220Volt,

AC/DC Adapter (5Vv DC) output
Power System Color : Black
Battery Pack 6400m AH
Power Management |yes
Dimension 283.5x163x14
Weight 1.0kg
(0K} Android

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200
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2.2 Test Mode & Test Software

a.

During testing, the interface cables and equipment positions were varied according to
ANSI C63.4

The complete test system included remote workstation, Monitor, Ipod, SD Card,
Earphone, and EUT for EMI test. The remote workstation included Notebook.

The EUT was executed to keep transmitting and receiving data via Bluetooth.

Executive program, “EMIWIFITEST” under Android, which generates

complete line of continuously repeating “H” pattern was used as the test software.

The program was executed as follows:

1. Turn on the power of all equipment.

2. The PC reads the test program from the hard disk drive and runs it.

3. The PC sends “H” messages to the monitor, and the monitor displays “H” patterns on the
screen.

4. The PC sends “H” messages to the internal SD Card, and the Hard Disk reads and writes

5. Repeat the steps from 2 to 4.
e. The following test mode was performed for conduction and radiation test:

e GFSK: CH 00: 2402MHz, CH 39: 2441MHz, CH 78: 2480MHz.

e 1/4-DQPSK: CH 00: 2402MHz, CH 39: 2441MHz, CH 78: 2480MHz.

e 8DPSK: CH 00: 2402MHz, CH 39: 2441MHz, CH 78: 2480MHz.

2.3 Description of Test System

Device Manufacturer | Model No. Description
. Power Cable, Unshielding 1.8 m

Monitor DELL U2410f Data Cable, HDMI Shielding 1.35 m

Ipod*2 Apple A1320 Data Cable, USB Shielding, 1.0m

Earphone MIC MIC-4 Data Cable, Audio Shielding 1.35 m

SD Card N/A N/A N/A

Remote workstation

Notebook | SONY VPCEB25FW | Power Cable, Adapter Unshielding 1.8 m
Use Cable:

Cable Quantity Description

HDMI 1 Unshielding, 1.5m

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued Date : Dec. 18, 2010

Page No. 1 7 0f 99
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2.4 Connection Diagram of Test System

1

3 /—\
EUT

] Monitor

lpod*2 2 SD Card

/R:emote
Workstation

1. The HDMI cable is connected from EUT to the Monitor.
2. The Audio cable is connected from EUT to the Earphone.
3. The USB cables are connected from EUT to the Ipod.
The EUT keeps to transmit and receive data via Notebook by Wireless.

g
Cerpass Technology Corp. Issued Date : Dec. 18, 2010
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2.5 General Information of Test

Test Site :

Cerpass Technology Corp.
2F-11, No. 3, Yuan Qu St. (Nankang Software Park),
Taipei, Taiwan 115, R.O.C.

Test Site Location (OATS1-SD):

No. 68-1, Shibachong Si, Shihding Township, Taipei County,
Taiwan, R.O.C.

FCC Registration Number :

TW1061,TW1056, 390316, 488071

IC Registration Number :

4934B-1, 4934D-1

VCCI Registration Number :

T-543 for Telecommunication Test
C-3328 for Conducted emission test

R-3428 for Radiated emission test
G-97 for Radiated emission test above 1GHz.

Test Voltage:

AC 120V/ 60Hz

Test in Compliance with:

ANSI C63.4-2003
FCC Part 15 Subpart C

Frequency Range Investigated:

Conducted: from 150kHz to 30 MHz
Radiation: from 30 MHz to 25000MHz

Test Distance:

The test distance of radiated emission from antenna to EUT is 3 M.

2.6 Measurement Uncertainty

Measurement Item Measurement Frequency | Polarization Uncertainty
Conducted Emission 9 kHz ~ 30 MHz LINE/NEUTRAL | 2.71dB
) o Vertical 4.11 dB
Radiated Emission 30 MHz ~ 25GHz :
Horizontal 4.10dB
6 dB Bandwidth 7500 Hz
Maximum Peak Output Power 1.4dB
100kHz Bandwidth of Frequency | ... 2.2dB
Band Edges
Power Spectral Density 2.2dB
Cerpass Technology Corp. Issued Date : Dec. 18, 2010
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 90f 99
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2.7 History of this test report

B ORIGINAL.
[ Additional attachment as following record:
Attachment No. Issue Date Description
Cerpass Technology Corp. Issued Date : Dec. 18, 2010
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3. Antenna Requirements

3.1 Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party shall

be used with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional

gain of the antenna exceeds 6dBi.

3.2 Antenna Construction and Directional Gain
Antenna type: PIFA Antenna(the antenna is permanent attached)

Antenna Gain: 1.38 dBi

Cerpass Technology Corp. Issued Date : Dec. 18, 2010
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. ;11 of 99
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4. Test of Conducted Emission

4.1 TestLimit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on the
120 VAC power and return leads of the EUT according to the methods defined in ANSI C63.4-2003

Section 3.1. The EUT was placed on a honmetallic stand in a shielded room 0.8 meters above the

ground plane as shown in section 2.2. The interface cables and equipment positioning were varied

within limits of reasonable applications to determine the position produced maximum conducted

emissions.
Frequency Quasi Peak Average
(MHz) (dB u V) (dB u V)
0.15-0.5 66-56* 56-46*
05-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

4.2 Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at

least 80 centimeters from any other grounded conducting surface.

=

2 o

All the support units are connecting to the other LISN.

e. The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.

f. Both sides of AC line were checked for maximum conducted interference.

g. The frequency range from 150 kHz to 30 MHz was searched.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

The LISN provides 50 ohm coupling impedance for the measuring instrument.

Set the test-receiver system to Peak Detect Function and Specified Bandwidth with

Maximum Hold Mode.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued Date
Page No.

. Dec. 18, 2010
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4.3 Typical Test Setup

: ,—Li—\ o
i | L\ (l\> 8ocm !
i 80c HJ \ i
i ‘ 80cm —0 E
| 0// ~—o |
1| LISN v LISN_|,
b e K. ]
4.4 Measurement equipment
Instrument/Ancillary | Manufacturer | Model No. Serial No. [ Calibration Date | Valid Date.
EMI Receiver R&S ESCI 100821 2010/01/21 2011/01/20
LISN Schwarzbeck | NSLK 8127 | 8127-516 2010/05/25 2011/05/24
LISN EMCO 3825/2 9703-2655 2010/07/19 2011/07/18
o
Cerpass Technology Corp. Issued Date : Dec. 18, 2010
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4.5 Test Result and Data
Power AC 120V Pol/Phase LINE
Test Mode GFSK CHO Temperature 25°C
Memo Humidity 56 %
80 Level {dBuv) Date: 2010-12-03
\\H\R\ FCC CLASS-B
FCC CLASS-B (AVG)
40
00.15 0.5 1 2 10 20 30
Frequency (MHz)
Read
Item Freg Value Factor Result Limit Margin Femark
MHz dBuv dB/m dBuV/m dBuV/m dB
1 0.198 38.94 0.11 39,05 53.68 -14.63 Lyverage
2 0.198 55,70 0.11 55,81 £3.68 -7.87 QP
3 0.263 33.32 0.11 33.43 51.35 -17.92 Lyerage
q 0.263 47,21 o.11 47,32 61.35 -14.03 QF
5 0.323 31.90 0.12 3z.02 49,64 =17.62 Average
& 0.323 43 .41 0.1z 43 .53 59.64 -16.11 QF
7 0.387 26.90 0.11 27.01 45.12 -21.11 iverage
=1 0.387 40.57 0.11 40, 63 58.12 -17.44 QP
=] 4.672 29.42 0.33 29.75 46.00 -16.25 Iverage
10 4.672 37.51 0.33 37.84 56.00 -15.1¢6 QP
11 4,874 29.22 0.34 29.56 46.00 -16.44 Average
12 4,874 36.73 0.34 37.07 S56.00 -18.93 QP
Notes:
1. Result = Read Value + Factor

Z., Factor

3. Acecording to technical experiences,
mode at channel 0,39,78 are alwost the same bhelow 1GH=Z,

LISN Factor + Cable Loss

channel 0 was chosSen as representative in final test.
4. The data is worst case.

all =puriou= emission of ET
30 that the

Cerpass Technology Corp.
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Power .| AC 120V Pol/Phase ;| NEUTRAL
Test Mode ;| GFSK CHO Temperature 11 25°C
Memo : Humidity | 56 %
20 Level (dBuV) Date: 2010-12-03

T FCC CLASS-B

*xﬂmh‘ FCC CLASS-B (AVG)
40
0015 0.5 1 2 5 10 20 30
Frequency (MHz)
Read
Item Freqg Value Factor Result Limit Margin Remark
MHz dBuV dB/m dBuV/m dBuV/m dE

1 0.192 36.85 0.14 36.99 53.96 -16.97 Lverage

2 0.192 54,44 0.14 54,58 63.96 -9.38 Qp

3 0.213 Z26.22 0.13 26.35 53.10 -26.75 Lverage

4 0.z213 35.63 0.13 35,76 63.10 -27.34 QF

5 0.256 45.65 0.13 46,78 61.56 =14.78 QP

[ 0.258 28.92 0.13 29,05 51.51 -22 .46 Lyverage

I, 0.325 25.65 0.14 25.79 49,59 -23 .80 Iveradge

a 0.325 42 .52 0.14 42 .66 59.59 -16.93 QP

9 0.384 37.50 0.14 37.64 53.20 -zZ0.56 QF
i0 0.354 37.49 0.14 37.63 58.20 -20.57 QF
11 6.005 25.55 0.35 25.90 50.00 -24.10 Average
12 6.005 35.30 0.35 35.65 60.00 -24.35 QP

Notes:

1. Result = Read Value + Factor

2., Factor = LISN Factor + Cable Loss

3. Aooording to tcechnical experiences, all spurious emission of BT
mode at channel 0,39,78 are almost the sawe below 1GHz, sSo that the
channel 0 was chosen as representative in final test.

4, The data is worst case.

 J
Cerpass Technology Corp. Issued Date : Dec. 18, 2010
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Power .| AC 120V Pol/Phase ;| LINE
Test Mode .| ©/4-DQPSK CHO Temperature 11 25°C
Memo : Humidity | 56 %
20 Level (dBuV) Date: 2010-12-03
\“\h FCC CLASS-B

FCC CLASS-B (AVG)
40
0015 0.5 1 2 5 10 20 30
Frequency (MHz)
Read
Item Fredg Value Factor Fesult Limit Margin Remark
MHz dBuV dB/m dBuV/m dBEuV/m dE
1 0.180 39.27 0.11 39.38 54.50 -15.12 bverage
2 0,180 £3.33 0,11 3.44 a4 .50 -11.06 QF
3 0.233 37.03 o.11 37.14 52.35 -15.21 Lverage
4q 0.233 49_ 27 0.11 49,38 62 .35 =-12.97 QP
5 0.z397 30.47 0.1z 30.59 50.34 =19.75 Lverage
[ 0.297 42 .95 0.1z 43,07 60.34 -17.27 QP
7 0.354 33.49 0.11 33.60 485.86 =15.2a Awverage
g 0.354 40.99 0.11 41,10 55.86 -17.76 QP
= 0.464 26.64 0.11 26.75 46.63 -19.88 Lverage
10 0.464 37.26 0.11 37.37 56.63 -19.26 QF
11 3.872 20.85 0.32 z21.17 46.00 -24.83 Average
12 3.872 28.83 0.32 29.15 56.00 -26.85 QP
Notes:

1. Result = Read Value + Factor

Z. Factor = LISN Factor + Cable Loss

3. Aheeording to technical experiences, all spurious emission of BT
mode at channel 0,39,78 are almost the same below 1GHz, =o that the
channel 0 was chosen as representative in final test.

4, The data is worst case.

Cerpass Technology Corp. Issued Date : Dec. 18, 2010
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Power ;| AC 120V Pol/Phase ;| NEUTRAL
Test Mode | ©/4-DQPSK CHO Temperature 1| 25 °C
Memo : Humidity 1| 56 %
30 Lewvel (dBuV) Date: 2010-12-03
N\\H FCC CLASS-B

&I FCC CLASS-B (AVG)
40
00J5 0.5 1 2 5 10 20 30
Frequency {MHz)
Read
Item Freq Value Factor Result Limit Margin Remark
MHz dBuV dB/m dBuV/m dBuV/m dB
1 0.174 39.66 0.14 39.80 54.79 -14.99 Lverage
2 0.174 54,18 0.14 54,32 64,79 -10.47 Qp
3 0.235 29.59 0.13 29.72 52.28 -22.56 Average
4q 0.235 49,38 0.13 49,51 62,28 =12.77 QP
5 0.255 9.19 0.13 9.32 51.60 -42 .28 Lverage
[ 0.255 30.03 0.13 30.186 6l.60 -31.44 QP
7 0.354 24 .68 0.14 24.82 48.87 -24.05 Iverage
g 0.354 40.86 0.14 41.00 58.87 -17.87 QP
9 0.467 Z0.11 0.14 20.25 46.57 -26.32 hverage
10 0.467 36.39 0.14 36.53 56.57 -20.04 QP
11 6.528 18.51 0.37 18.88 50.00 -31.12 Average
12 6.528 2.1z 0.37 32.49 &60.00 -27.51 QP
Notes:

1. Result = Read Value + Factor

2, Factor = LISN Factor + Cable Loss

3. According to technical experiences, all spurious emission of ET
mode at channel 0,359,758 are almost the same below 1GHz, =o that the
channel 0 was chosen as representative in final test.

4. The data is worst case.

Cerpass Technology Corp. Issued Date : Dec. 18, 2010
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Report No.: TEFB1011064

Power AC 120V Pol/Phase LINE

Test Mode 8DPSK CHO Temperature 25°C

Memo Humidity 56 %
a0 Level (dBuVv) Date: 2010-12-03
\“\H FCC CLASS-B

FCC CLASS-B (AVG)

0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Read
Item Fredg Value Factor Fesult Limit Margin FRemark
MHz dBuV dB/m dBuV/m dBuV/m dB
1 0.200 42 .60 o.11 42 .71 53.61 -10.20 bverage
2 0.200 55.62 0.11 55.73 63.61 -7.88 QP
3 0.268 33.68 o.11 33.79 51.19 -17.40 Lverage
4 0.268 47 .56 0.11 47, 687 61.19 -13.52 QF
5 0.3386 3Z.33 0.1z 3z.45 49 .30 =16.85 Lyerage
[ 0.336 44 .04 0.1z 44,16 59.30 =15.14 QF
I, 0.398 23.11 0.11 23.22 47.920 -24.68 Lverage
g 0.398 39.31 0.11 39.42 57.90 -15.48 QP
9 2.920 22.91 0.27 23.18 46.00 -22.82 Average
10 2.920 32.01 0.27 3z.28 56.00 -23.72 QP
11 3.993 21.35 0.32 21.67 46.00 -24.33 Average
12 3.993 31.28 0.32 31.60 56.00 -24.40 QP
Notes:
1. Result = Read Value + Factor

2., Factor

= LI3N Factor + Cable Loss
3. According to technical experiences,
mode at channel 0,39,78 are almost the same below 1GHz, so that the
channel 0 was chosen a3 representative in final tTest.
4. The data is worst case.

all spuriou= emission of BT
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Report No.: TEFB1011064
Power AC 120V Pol/Phase NEUTRAL
Test Mode 8DPSK CHO Temperature 25°C
Memo Humidity 56 %
80 Level (dBuV) Date: 2010-12-03
\\\k FCC CLASS-B

40

FCC CLASS-B (AVG)

Margin

10 20 30

Remark

Lverage
QP
Lverage
QP
Lverage
QP
Iverage
QP
Iverage
QP
Iverage
QP

0015 0.5 1 2
Frequency (MHz)
Read
Item Freg Value Factor Result Limit
MHz dBuv dBE/m dBuV/m dBuV/m
1 0.198 41.30 0.14 41.44 53.71
2 0.198 54,60 0.14 54,74 63.71
3 0.263 29.26 0.13 29.39 51.35
4 0.263 46.05 0.13 46,18 61.35
5 0.327 29.20 0.14 29.34 49,53
[ 0.327 44,35 0.14 44,49 59.53
) 0.394 24.21 0.14 24.35 477 .99
g 0.394 38.05 0.14 38.19 57.99
9 Z.49473 13.47 0.24 13.71 46.00
10 2.473 25.88 0.24 Z6.12 56.00
11 6.658 17.64 0.37 18.01 50.00
12 6.658 32.43 0.37 3z2.80 60.00
Notes:
1. Fesult = Read Value + Factor

2. Factor

mode at channel 0,39,78 are alwost the same below 1GHzZ,

LISN Factor 4+ Cable Loss
3. heeording to technical experiences,

all spurious emission of BT

channel 0 was chosen a3 representative in final test.
4, The data is worst case.

Test engineer: (};g A

20 that the

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP. Report No.: TEFB1011064

5. Test of Radiated Emission

5.1 Test Limit
Radiated emissions from 30 MHz to 25 GHz were measured according to the methods defines
in ANSI C63.4-2003. The EUT was placed, 0.8 meter above the ground plane, as shown in
section 5.6.3. The interface cables and equipment positions were varied within limits of
reasonable applications to determine the positions producing maximum radiated emissions
For unintentional device, according to § 15.109(a), except for Class A digital devices, the field
strength of radiated emissions from unintentional radiators at a distance of 3 meters shall not
exceed the following values:

Frequency Distance Radiated Radiated
(MHz) Meters LV IM) (dB p V/ M)
30-88 3 100 40.0
88-216 3 150 43.5
216-960 3 200 46.0
Above 960 3 500 54.0

For unintentional device, according to CISPR PUB.22, for Class B digital devices, the general
requirement of field strength of radiated emissions from intentional radiators at a distance of 10

meters shall not exceed the above table.

Frequency Distance Radiated
(MH2z) Meters (dB pu VI M)
30-230 10 30
230-1000 10 37

5.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on
the top of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four
meters above ground to find the maximum value of the field strength both horizontal
polarization and vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the
maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions
which do not have 3 dB margin will be repeated one by one using the quasi-peak method and
reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported,
otherwise, the emissions will be measured in average mode again and reported.

g
Cerpass Technology Corp. Issued Date : Dec. 18, 2010
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CERPASS TECHNOLOGY CORP.

Report No.: TEFB1011064

5.3 Typical Test Setup

Antenna

Y,

—— «

Test distance

Equipment under Test

—1

—>

Turn Table

0.8M

Receiver

5.4 Measurement equipment

N

Ground Plane

Instrument/Ancillary | Manufacturer | Model No. Serial No. | Calibration Date | Valid Date
EMI Receiver SCHAFFNER| SCR3501 437 2010/10/14 2011/10/13
Amplifier Agilent 8447D 2944A10531 2010/02/05 2011/02/04
Bilog Antenna Schaffner CBL6112D 22242 2010/02/05 2011/02/04
Spectrum Analyzer R&S FSP 3 100800 2010/02/09 2011/02/08
SPECTRUM
R FSP4 10021 2010/11/05 2011/11/04
ANALYZER &s SP40 00219
HORN ANTENNA EMCO 3115 31589 2010/05/04 2011/05/03
Preamplifier Agilent 8449B 3008A01954 2010/02/26 2011/02/25
O
Cerpass Technology Corp. Issued Date : Dec. 18, 2010
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CERPASS TECHNOLOGY CORP. Report No.: TEFB1011064

5.5 Test Result and Data

Power 1| AC 120V Pol/Phase :| VERTICAL
Test Mode .| Transmit / Receive Temperature 1] 23°C
Operation Channel 10 Humidity 1| 65 %
Modulation Type 1| GFSK Atmospheric Pressure .| 1020 hPa
Memo : Rate | 1 Mbps
80 Level (dBuVim) Date: 2010-12-07
FCC CLASS-B
[
40 |
- 3
1 4
s G
0 30 85. 140, 195. 250. 305
Frequency (MHz)
Read Ant Tab
Item Fredg Value Factor Result Limit Margin Remark Pos Pos
MHz dBuv dB/m dBuV/m dBuV/m dB cm Deg
1 47,38 43,46 -0.48 34.00  40.00 -6.00 Peak 100 360
2 98.20 48.44 -11.94 36.50  43.50 -7.00 Peak 100 360
3 124.88  43.15 -7.60 35.55 43.50 -7.95 Peak 100 360
4  139.45  42.38 -9.48 32.92 43.50 -10.58 Peak 100 360
§ 201.05 43.34 -13.49 29.85 43.50 -13.65 Peak 100 360
& 300.05 44.38 -12.93 31.45 46.00 -14.55 Peak 100 360

Remarks: 1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. According to technical experiences, all spurious emission of BT
mode at channel 0,39,78 are almost the samwe below 1GHz, so that the
channel 0 was chosen as representative in final test.
4, The data is worst case.
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Report No.: TEFB1011064

Power AC 120V Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 23 °C
Operation Channel 0 Humidity 65 %
Modulation Type GFSK Atmospheric Pressure 1020 hPa
Memo Rate 1 Mbps
80 Lewvel {(dBuVim) Date: 2010-12-07
FCC CLASS-B
40 4 3 5 6
1
0 300 440. 580. 720. 860. 1000
Frequency {MHz)
Read Ant Tab
Item Fredg Value Factor Fesult Limit Margin Femark Pos Pos
MHz dBuV dB/ dBuWV/m dBuV/m dEB cm Deg
1 399.40 46.56 -10.729 35.77 46.00 -10 Feak 100 275
2 501.60 47 . /5 =7.97 39,68 46,00 -6.32 Feak 100 275
3 601.00 45,35 -8.02 37.33 46,00 -8.67 Feak 100 275
4q TO0. 40 40.51 =0.54 39,67 46.00 -6.33 Feak 100 275
s 746,60 35.59 3.89 39.48 46.00 -6.52 Feak 100 275
3] S900. 60 34.65 4.85 39.53 46.00 -0.47 Feak 100 275
Remarks: 1. Result = Read Value + Factor
Z. Factor Aintenna Factor + Cable Loss - Amplifier
3. According to technical experiences, all spurious ewmission of BT
mode at channel 0,329,768 are almost the samwe bhelow 1GHz, so that the
channel 0 was chosen as representative in final test.
4, The data is worst case.
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Report No.: TEFB1011064

Power AC 120V Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 23 °C
Operation Channel :| 0 Humidity 65 %
Modulation Type | GFSK Atmospheric Pressure 1020 hPa
Memo : Rate 1 Mbps

Date: 2010-12-07

Lewvel {dBuVim)
80

FCC CLASS-B
I
40
3 5
4
2 B
.1
0 30 85. 140. 195. 250. 305
Frequency (MHz)
Read Ant Takh
Item Freqg Value Factor Resultc Limit Margin Remark Pos Pos
MHz dBuv dE/m dBuV/m dBuV/m dE o Deg
1 70.70 44,68 -22.69 21.99 40.00 -15.01 Peak 100 360
2 124.88 44 .02 -15.81 28.21 43,50 -15.29 Peak 100 360
3 140,00 48.35 -16.31 3Z.04 43 .50 -11.46 Feak 100 360
e 208.20 47 .64 =17.63 30.01 43 .50 =13.489 Feak 100 360
5 249 45 d6.61 -13.64 32.97% 46.00 -13.03 Feak 100 360
3] J00.05 42 .43 -13.93 28.50 46.00 =-17.50 Feak 100 3e0
Remarks: 1. Result = REead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. According to technical experiences, all spurious emission of BT
mode at channel 0,39,758 are almost the sawe below 1GHz, so that the
channel 0 was chosen as representative in final test.
4, The data iz worst case.
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Report No.: TEFB1011064

Power AC 120V Pol/Phase HORIZONTAL
Test Mode .| Transmit / Receive Temperature 23 °C
Operation Channel :| 0 Humidity 65 %
Modulation Type | GFSK Atmospheric Pressure 1020 hPa
Memo : Rate 1 Mbps

Level (dBuVim)
80

Date: 2010-12-07

FCC CLASS-B
4
40 1 2 3 a B
0 300 440. 580. 720. 860, 1000
Frequency {MHz)
Read Ant Tab
Item Fredg Value Factor Fesult Limit Margin Remark Fos Pos
MHz dBuV dB/m dBuV/m dBuV/m dBb cm Deg
1 501.60 43.37 -4.63 38.74 46.00 -7.286 Peak 100 0
2 601.00 37.66 0.42 38.08 46.00 =-7.92 Peak 100 1]
3 748 .00 32.37 6.41 38.78 46,00 =7.22 Feak 100 ]
E) S00. 50 36.50 .46 39.96 46.00 =6.04 Feak 100 0
5 g879. 60 30.48 8.79 39.27 46.00 -6.73 Feak 100 o
3] 914,60 29.80 9.55 39.35 46.00 -6.65 Fealk 100 ]
Remarks: 1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. According to technical experiences, all spurious emission of ET
mode at channel 0,39,78 are almost the same below 1GHz, so that the
channel 0 was chosen as representative in final test.
4, The data iz worst case.
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Power ;| AC 120V Pol/Phase ;| VERTICAL
Test Mode .| Transmit / Receive Temperature 1| 26 °C
Operation Channel :| 0 Humidity 1| 60 %
Modulation Type | GFSK Atmospheric Pressure :| 1020 hPa
Memo : Rate ;| 1 Mbps

a7 Level {dBuVin)y Date: 2010-12-06
FCC CLASS-B
2 . FCC CLASS.B (AVG)
49
0 1000 5800. 10600. 15400, 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read Ant Talk
Item Freg Value Factor Result Limit Margin Remark Fos Pos
MHz dBuVv dB/m dBuV/m dBuV/m dBE cm Deg
1 4504 .03 36.32 5.83 42,158 54 .00 -11.85 Average 112 240
2 4504 .03 45.99 5.83 54 .82 74 .00 -19.18 Peak 119 240
3 7205.43 29.64 10.21 39.85 54,00 -14.15 Average 119 240
4 TZ05.43 41.92 10.21 5z.13 T4 .00 -21.87 Peak 119 240

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cakle Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 12Z0KHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wideo bandwidth is 3MHz for Peak detection at frequency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer iz 1MHz
and video bandwidcth iz 10Hz for Average detectcion at freguency above
1GH=z.

6. The other emissions is too low to he measured.

7. The data is worse case.
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Power AC 120V Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 0 Humidity 60 %
Modulation Type GFSK Atmospheric Pressure 1020 hPa
Memo Rate 1 Mbps
97 Level (dBuVim) Date: 2010-12-06
FCC CLASS-B
5 i FCC CLASS-B (AVG)
49
0 1000 5800. 10600. 15400. 20200. 25000
Trace: {Discrete) Frequency (MHz)
Read Ant Talb
Item Freg Value Factor Result Limit Margin Remark Pos Pos
MHz dBuv dB/m dBuV/m dBuV/m dB cm Deg
1 4803.95 34.65 5.83 40.48 54.00 -13.52 Average 150 250
2 4803 .95 46.22 5.83 52.05 74,00 -21.95 Peak 150 250
3 7205.65 31.30 10.21 41.51 54.00 -12 .49 Lverage 150 250
q 7205.65 43,73 10.21 53.94 T4.00 =20.06 Peak 150 250
Notes
1. Result = Read Walue + Factor
Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frecquency below 1GHz.

4. The resolution bandwidth of

test receiver/spectrum analyzer is 1MHz

and wvideo bandwidth is 3MHz for Peak detection at frequency above

1GHz.

5., The resolution bandwidth of

test receiver/spectruwm analyzer i= 1MHz

and wvideo bandwidth i=s 10Hz for Average detection at frecgquency above

1GHz.

6. The other emissions 1is too low to be measured.

7. The data is

Worse case.
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Power | AC 120V Pol/Phase | VERTICAL
Test Mode .| Transmit / Receive Temperature 1| 26 °C
Operation Channel  :| 39 Humidity 1| 60 %
Modulation Type | GFSK Atmospheric Pressure :| 1007 hPa
Memo : Rate ;| 1 Mbps

o7 Level (dBuV/m) Date: 2010-12-06
FCC CLASS-B
2 4 FCC CLASS-B (AVG)
49
0 1000 5800. 10600. 15400. 20200. 25000

Trace: (Discrete) Frequency (MHz)

Read Ant Talb

Item Fredqg Value Factor Result Limit Margin Remark FPos Pos
MHz dBuVv dB/m dBuV/m dBuV/m dB cm Deg

1 4882 .03 34,87 6.10 40,97 54,00 -13.03 Lverage 112 240

2 4882 .03 47 .48 6.10 53.58 74,00 -20.42 Peak 112 240

3 7322.88 29.29 10.57 39.86 54 .00 -14.14 Average 119 240

4 7322.88 41.84 10.57 52 .41 74,00 -21.59 Peak 119 240

1. Result = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyvzer is 120KH=z
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=z.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and wvideo bandwidth is 3MHz for Peak detection at frecquency above
1GHz.

5. The resolution bandwidth of test receiver/spectrwn analyzer iz 1MHz
and video bandwidch i= 10Hz for Average detection at freguency above
1GHz.

6. The other emissions is too low to be measured.

7. The data is worse case.
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Report No.: TEFB1011064

Power AC 120V Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 39 Humidity 60 %
Modulation Type GFSK Atmospheric Pressure 1020 hPa
Memo Rate 1 Mbps
o7 Level (dBuVin) Date: 2010-12-06
FCC CLASS-B
2 4 FCC CLASS-B (AVG)
49
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete} Frequency (MHz)
Read Ant Taks
Item Freg Value Factor Result Limit Margin Remark Pos Pos
MHz dBuv dE/m dBuV/m dBuW/m dBE cm Deg
1 4882.08 35.84 6.10 41.24 54,00 -12.06 Average 150 250
2 4882 .08 48.18 6.10 54,28 74,00 =19.72 Peak 150 250
3 7322.05 30.82 10.57 41.39 54.00 -12.61 Average 150 250
4  7322.05 42.73 10.57 §3.30 74.00 -20.70 Peak 150 250

1. Result = Read Value + Factor

2. Factor = Antenna Factor

+ Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120KH=z
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frecquency below 1GHz.

ion bandwidth of test receiver/spectrum analyzer iz 1MHz

and wvideo bandwidth is 3MHz for Peak detection at frecquency above

4., The resolut

1GH=.
5. The re=olut

and video bandwidth is 10H=z

1GHE.

ion bandwidth of test receiver/spectrum analyzer iz 1MH=z

6. The other emissions 1s too low to be measured.

7. The data is

Worse case.

for Average detection at freguency above
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Power AC 120V Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 78 Humidity 60 %
Modulation Type GFSK Atmospheric Pressure 1020 hPa
Memo Rate 1 Mbps
97 Level (dBuVim) Date: 2010-12-06
FCC CLASS-B
A FCC CLASS-B (AVG)
p
49
1
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read Ant Tal
Item Frea Value Factor Result Limit Margin Remark Pos Pos
MH=z dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4959,93 32.57 6.36 38.93 54.00 -15.07 Average 119 240
2 4959.,93 44,96 6.36 51.32 74 .00 -22.68 Peak 112 240
3 7439 ,93 29 .43 10.92 40.35 5400 -13.65 hverage 119 240
4 7439 ,93 41 .52 10.92 52.44 7400 -21.56 Peak 119 240
MNotes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0KHz

and video bandwidth is 300kHz for Peak detection and Quasi-peak

detection at fregquency below 1GHz.
4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz

and video handwidtch

1GHz.

iz 3MHz for FPeak detection at frequency ashowve

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bhandwidch is 10Hz for Average detectcion at freguency sbhove

1GHz.

6. The other emissions is too low to be measured.

7. The data is

WoOrse case.
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Power AC 120V Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 78 Humidity 60 %
Modulation Type GFSK Atmospheric Pressure 1020 hPa
Memo Rate 1 Mbps
o7 Level (dBuV/imj Date: 2010.12-06
FCC CLASS-B
2 4 FCC CLASS.B (AVG)
49
1
0 000 5800. 10600. 15400, 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read Ant Takb
Item Frea Value Factor Result Limit Margin Remark Pos Pos
MHz dBuVv dB/m dBuV/m dBuV/m dB cm Deg
1 4960.05 35.28 6.36 41.64 54.00 -12.36 lAverage 150 250
2  4960,05 47.37 6.36 53.73 74.00 -20.27 Peak 150 250
3 7444 .78 31.22 10.94 42 .16 54 .00 =11.84 Average 150 250
E) 7444 .78 43,53 10.94 S4q.47 74,00 =-19.53 Peak 150 250

1. Result

Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyvzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4, The resolution bhandwidth of

test receiver/spectrum analyzer is 1MHz

and wvideo bandwidth is 3MHz for Peak detection at fredquency shove

1GHz.

5. The resolution bandwvidth of
and video bandwidch i= 10H=z

1GH=.

6. The other emissions is too low to be measured.
7. The data is worse case.

test receiver/spectrum analyzer i= 1MH=z
for Average detection at fregquency sbhove
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Power 1| AC 120V Pol/Phase ;| VERTICAL
Test Mode .| Transmit / Receive Temperature 1] 23°C
Operation Channel 10 Humidity 1| 65 %
Modulation Type | m/4-DQPSK Atmospheric Pressure .| 1020 hPa
Memo : Rate .| 2 Mbps

80 Level (dBuVim) Date: 2010-12-07
FCC CLASS-B
I
40 !
4 8
1 23
B
030 85. 1440. 195. 250. 305
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Remark Pos Pos
MHz dBuv dB/m dBuV/m dBEuV/m dE i Deg
1 41,55 42,98 -9.06 33.92 40,00 -6.08 Peak 100 360
2 58.88 50.66 -17.44 3z.zz 40.00 -5.78 Peak 100 360
3 70,70 49,53 -16.44 33.09 40,00 -6.91 Peak 100 360
q 97.38 48,35 -11.94 36.41 43,50 -7.09 Peak 100 360
5 124 .88 43,75 -7.60 36.15 43 .50 -7.35 Peak 100 360
£ 201.05 42 .69 -13.49 29.20 43 .50 -14.30 Peak 100 360

Remarks: 1. BResult = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. According to technical experiences, all spurious emission of BT
mode at channel 0,392,778 are almost the same below 1GHz, so that the
channel 0 was chosen a&s representative in final test.
4, The data is worst case.

Cerpass Technology Corp. Issued Date : Dec. 18, 2010
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 33099
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Report No.: TEFB1011064

Power AC 120V Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 23°C
Operation Channel 0 Humidity 65 %
Modulation Type /4-DQPSK Atmospheric Pressure 1020 hPa
Memo Rate 2 Mbps
80 Lewvel (dBuVim) Date: 2010-12-07
FCC CLASS-B
40 1 : 3 4| £ 16
0 300 440, 580, 720, 860. 1000
Frequency {MHz)
Fead Ant Tak
Item Freg Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dE i Deg
1 373.50 49.99 -10.81 39.18 46.00 -6.82 Peak 100 0
2 E01.60 47 .27 -7.97 39.30 46.00 -6.70 Peak 100 0
3 613 .60 44 86 -6.06 38.80 45,00 -7.20 Peak 100 0
q 700. 40 40,55 -0.84 39.71 45,00 -6.29 Peak 100 0
5 745.00 35.70 4,49 40.19 45,00 -5.8 Peak 100 0
6 800.50 40.61 -0.74 39.87 46,00 -6.13 Peak 100 0
Remarks: 1. Result = Read Value + Factor

2. Factor

3. According to technical experiences,
mode at channel 0,339,758 are almost the same below 1GHz,

Intenna Factor + Cable Loss - Amplifier

channel 0 was chosen as representative in final test.
4, The data is worst case.

all spurious emwission of BT
50 that the

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued Date
Page No.

. Dec. 18, 2010
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CERPASS TECHNOLOGY CORP.

Report No.: TEFB1011064

Power AC 120V Pol/Phase HORIZONTAL
Test Mode .| Transmit / Receive Temperature 23°C
Operation Channel :| 0 Humidity 65 %
Modulation Type /4-DQPSK Atmospheric Pressure 1020 hPa
Memo Rate 2 Mbps
30 Level (dBuVim) Date: 2010-12-07
FCC CLASS-B
|
40
5
3 4 6
2
1
0 30 85. 140. 195. 250. 305
Frequency {MHz)
Read Ant Tak
Item Freg Value Factor Result Limit Margin Remark Pos Pos
MHz dEuv dE/m dBuV/m dBuV/m dB cm Deg
1 70,70 45,30 -22.69 22.61 40.00 -17.39 Peak 100 360
2 110,30 43 .84 -18.27 25.57 43 .50 =-17.93 Peak 100 360
3 139,45 46,33 -16.32 J0.01 43 .50 -13.49 Feak 100 360
) 208.20 47 .36 -17.63 29,73 43 .50 -13.77 Feak 100 360
5 249 .45 d6.42 =-13.64 3Z2.78 46.00 =13.22 Feak 100 J60
5] Jo00.os 44 .86 -13.93 30.93 46.00 -15.07 Fealk 100 Je0
Remarks: 1. Result = REead Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. According to technical experiences, all spurious emission of ET

mode at channel 0,39,78 are almost the same below 1GHz,
channel 0 was chosen as representative in final test.

The data is worst case.

so that the

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued Date
Page No.
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— CERPASS TECHNOLOGY CORP. Report No.: TEFB1011064
Power | AC 120V Pol/Phase HORIZONTAL
Test Mode .| Transmit / Receive Temperature 23 °C
Operation Channel :| 0 Humidity 65 %
Modulation Type .| m/4-DQPSK Atmospheric Pressure 1020 hPa
Memo : Rate 2 Mbps

Level (dBuV/im}
80

Date: 2010-12-07

FCC CLASS-B
f
40 2 3 —1
1
0 300 440. 580. 720. 860. 1000
Frequency (MHz)

Read Ant Tab
Item Freg Value Factor Result Limit Margin Remark Pos Pos
MHz dBuVv dB/m dBuV/m dBuV/m dEb cm Deg
1 399.40 45,79 -10.69 35.10 46,00 -10.90 Peak 100 n]
2 E01. 60 43 .34 -4 .63 3g.71 46,00 =7.29 Feak 100 n]
3 &g01 .00 3i8.58 0.42 39.00 46 .00 =7.00 Fealk 100 ]
4q 748 .00 3l.89 G.41 38.30 46 .00 =7.70 Feak 100 ]
5 go0.5 36.33 J3.46 39.79 46 .00 =-6.2 Feak 100 1]
4] 995 . 60 ik.8%7 11.39 47 .26 54 .00 -6.74 Feak 100 0]

Remarks: 1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3. According to technical experiences,

all spurious emission of BT

mode at channel 0,39,78 are almost the same below 1GHz, so that the
channel 0 was chosen as representative in final test.

4. The data is worst case.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued Date : Dec. 18, 2010
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Report No.: TEFB1011064

C
o_S#” CERPASS TECHNOLOGY CORP.

Power AC 120V Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 0 Humidity 60 %
Modulation Type /4-DQPSK Atmospheric Pressure 1020 hPa
Memo Rate .| 2 Mbps
o7 Level (dBuV/m) Date: 2010-12-06
FCC CLASS-B
2
FCC CLASS-B (AVG)
i
19 !
0 4000 5800. 10600. 15400, 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MHz dBuv dB/m dBuV/m dBuV/m dBb cm Deg
1 4803 .98 41.79 5.83 47 .62 54,00 -6.38 Lverage 119 240
2 4803 .98 53.96 5.83 59,79 74,00 -14.21 Peak 119 240
3 7205.98 Z9.55 10.21 39.76 54 .00 -14.24 Average 119 240
4  7205.98 41.z21 10.21 51.4z 74.00 -22.58 Peak 119 240

1. Result

Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analyvzer is 1Zz0KHz

and video bandwidth is 300kHz for Peak detection and Quasi-peak

detection at frecquency below 1GHz.
ion bandwidth of test receiver/spectrum analyzer iz 1MHz
and video bandwidth is 3MHz for Peak detection at frecquency above

4. The resolut

1GHz.
5. The res=olut

1GH=.

(=4}
.

7. The data is

ion bandwidch of test receiver/spectrum analyzer iz 1MHz
and video bandwidch is 10Hz for Average detection at freguency above

WOorse Ccase.

The other emissions 1s too low to be measured.

Cerpass Technology Corp.

Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued Date
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o_S#” CERPASS TECHNOLOGY CORP.

Report No.: TEFB1011064

Power AC 120V Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 0 Humidity 60 %
Modulation Type /4-DQPSK Atmospheric Pressure 1020 hPa
Memo Rate 2 Mbps
o7 Level {dBuVim) Date: 2010-12-06
FCC CLASS-B
2 4 FCC CLASS-B (AVG)
49 1
0 1000 5800. 10600. 15400, 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read Ant Tab
Item Fredg Value Factor Result Limit Margin Remark Pos Pos
MH= dBuv dB/m dBuV/m dBuV/m dE cm Deg
1 4804 .00 39.74 5.83 45.57 54.00 -8.43 Lverage 150 250
2  4804.00 48.61 5.83 54,44 74,00 -19.56 Peak 150 250
3 7206.03 31.49 i0.21 41,70 54.00 -12.30 Average 150 250
4  7206.03 43.82 10.21 54,03 74.00 -19.97 Peak 150 250

1. Result
2. Factor

Read Value + Factor
Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KH=z
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frecquency below 1GH=z.

ion bandwidth of test receiver/spectrum analyzer is 1MH=z

4, The resolut

and wvideo bhandwidth is 3MHz

1GH=z.
5. The resolut

and video bandwidch i= 10H=z

1GHz.

(=}
.

7. The data is

for Peak detection at frecquency above

ion bandwidth of test receiver/spectrwn analyzer iz 1MHz

WoOrse cCcase.

The other emis=ions i= too low to be measured.

for Average detection at freguency sabove

Cerpass Technology Corp.

Tel:886-2-2655-8100 Fax:886-2-2655-8200
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Report No.: TEFB1011064

C
o_S#” CERPASS TECHNOLOGY CORP.

Power AC 120V Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 39 Humidity 60 %
Modulation Type n/4-DQPSK Atmospheric Pressure 1020 hPa
Memo Rate 2 Mbps
o7 Level (dBuV.in) Date: 2010-12-06
FCC CLASS-B
2
, FCC CLASS-B (AVG)
49
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Remark Pos Pos
MHz dBuv dB/m dBuV/m dBuV/m dB cm Deg
1 43882 .00 41.77 6.10 47.87 54.00 -6.13 Average 119 240
2 4882 .00 E53.30 6.10 59.40 74 .00 =14.60 Peak 119 240
3 7323.03 29.27 10.58 39.85 54 .00 =14.15 Average 119 240
4 7323.03 41.42 10.58 52.00 74 .00 -22 .00 Peak 119 240

1. Result = Read Value + Factor

2. Factor

Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0KHz

and video bandwidth is 300kHz for Peak detection and Quasi-peak

detection at frecuency below 1GHz.

4. The resolution bandwidth of

test receiver/spectrum analyzer is 1MHz

and wvideo bandwidth is 3MHz for Peak detection at frecquency above

1GH=z.

5. The re=olution bandwidth of
and video bandwidth is 10Hz

1GH=z.

6. The other emission= 1= too low to be measured.
7. The data is worse case.

test receiver/spectrum analyzer iz 1MHz
for Average detection at freguency above

Cerpass Technology Corp.

Tel:886-2-2655-8100 Fax:886-2-2655-8200
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o “w¢#” CERPASS TECHNOLOGY CORP.

Report No.: TEFB1011064

Power AC 120V Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 39 Humidity 60 %
Modulation Type n/4-DQPSK Atmospheric Pressure 1020 hPa
Memo Rate 1| 2 Mbps
o Lewvel (dBuV/m) Date: 2010-12-06
FCC CLASS-B
2
4 FCC CLASS-B (AVG)
49 1
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dE cm  Deg
1 4882.03 39.62 6.10 45,72  54.00 -8.28  Average 150 250
2 4882.03 51.12 .10 57.22 74.00 -16.78 Peak 150 250
3 7323.15 30.86 10.58 41 .44 54 .00 =12 .56 Average 150 250
9 7323.15 4Z.80 10.58 53.38 74 .00 -20.62 Peak 150 250

1. REesult = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frecquency below 1GHz.

4, The resolution bandwidth of

test receiver/spectrum analyzer is 1MH=z

and wideo bandwidth is 3MHz for Peak detection at fredquency above

1GHz.

5. The res=colution bandwidth of

test receiver/spectrum analyzer is 1MHz

and wideo bandwidch is 10Hz for Average detection at freguency above

1GH=.

6. The other emissions is too low to be measured.
7. The data is worse case.

Cerpass Technology Corp.

Tel:886-2-2655-8100 Fax:886-2-2655-8200
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Report No.: TEFB1011064

C
o_S#” CERPASS TECHNOLOGY CORP.

Power AC 120V Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 78 Humidity 60 %
Modulation Type /4-DQPSK Atmospheric Pressure 1020 hPa
Memo Rate 2 Mbps
o7 Level (dBuVin) Date: 2010-12-06
FCC CLASS-B
2 . FCC CLASS-B (AVG)
49 1
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read Ant Takb
Item Freg Value Factor Result Limit Margin Remark Pos Pos
MHz dBuv dEB/m dBuV/m dBuV/m dBb cm Deg
1 4960,00 37.58 6.36 43,94 54,00 -10.0%6 Average 1132 Z40
2 4960,00 49,05 6.36 55.41 74,00 -18.59 Feak 113 Z40
3 744z 50 29,51 10.92 40,43 54 .00 -13.57 Average 119 Z40
4q 744z .50 41,62 10.92 5Z.54 74 .00 -Z21.48 Feak 118 Z40
Notes
1. Result = Read Value + Factor
Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz

and video bandwidth is 300kHz for Peak detection and Quasi-peak

detection at fregquency below 1GHz.
4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bhandwidth is 3MHz for Peak detection at frequency ahove

1GH=z.

5., The resolution bandwidth of test receiver/spectrwun analyzer i= 1MHz
and wvideo bandwidth i= 10Hz for Average detection at fregquency above

1GH=z.

6. The other emissions is too low to be measured.

7. The data is

WoOrse Ccase.

Cerpass Technology Corp.
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C
o_S#” CERPASS TECHNOLOGY CORP.

Report No.: TEFB1011064

Power AC 120V Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 78 Humidity 60 %
Modulation Type n/4-DQPSK Atmospheric Pressure 1020 hPa
Memo Rate 2 Mbps
o7 Level (dBuVim) Date: 2010-12-06
FCC CLASS-B
2
4 FCC CLASS B (AVG)
49 1
0 000 5800. 10600. 15400. 20200. 25000
Trace: (Discretej Frequency (MHz)
Read Ant Tab
Item Fredq Value Factor Result Limit Margin Remark Pos Pos
HHz dBuv dB/m dBuV/m dBuV/m dB o Deg
1 4959,95 41,64 6.36 48,00 54,00 -6.00 Average 150 250
2 4959 .98 E3.01 6.36 59,37 74,00 -14.,63 Peak 150 250
3 7442,50 31.29 10.92 42.21 54.00 -11.79  Average 150 250
El 7442 .50 43 .19 10.92 54,11 T4.00 =19.89 Peak 150 250

1. Result = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 12Z0KHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GHz.

4., The resolution bandwidth of

test receiver/spectrum analyzer is 1MHz

and wvideo bandwidth is 3MHz for Peak detection at frecquency above

1GHz.

5. The re=solution bandwidch of

teat receiver/spectrum analyzer is 1MHz

and wvideo bandwidth is 10Hz for Average detection at fregquency above

1GH=z.

=)
.

7. The data is worse case.

The other emissions 15 too low to be measured.

Cerpass Technology Corp.
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° ) CERPASS TECHNOLOGY CORP. Report No.: TEFB1011064
Power AC 120V Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 23°C
Operation Channel 0 Humidity 60 %
Modulation Type 8DPSK Atmospheric Pressure 1020 hPa
Memo Rate 3 Mbps

30 Level (dBuVin) Date: 2010-12-07

FCC CLASS-B

I
40 |
: 3
5
0 30 85. 140. 195. 250. 305
Frequency (MHz)

Read Ant Tab
Item Freg Value Factor Result Limit Margin Remark Pos Pos
MHz dBuv dB/m dBuV/m dBuV/m dBb cm Deg
1 42.38  43.46 -9.46 34.00  40.00 -6.00 Peak 100 360
2 95.20 48.32 -11.94 36.38  43.50 -7.12 Peak 100 360
3 124.88  43.47 -7.60 35.87  43.50 -7.63 Feak 100 360
4  139.45 42.28 -9, 46 32.82 43.50 -10.68 Peak 100 360
5 Z201.05 43 .62 -13.49 30.13 43 .50 -13.37 Peak 100 360
& 300.05 44.88 -12.93 31.85  46.00 -14.05 Peak 100 3860

Read Value + Factor
Antenna Factor + Cable Loss - Amplifier
all spurious emission of ET

Remarks: 1. Result =

2. Factor

3. According to technical experiences,
mode at channel 0,39,78 are almost the same below 1GHz,

channel 0 was chosen as representative in final test.
4, The data is worst case.

so that the

Cerpass Technology Corp.
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° ) CERPASS TECHNOLOGY CORP. Report No.: TEFB1011064
Power AC 120V Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 23°C
Operation Channel 0 Humidity 60 %
Modulation Type 8DPSK Atmospheric Pressure 1020 hPa
Memo Rate 3 Mbps

80 Level {(BuV/m) Date: 2010-12-07

FCC CLASS-B

2
10 5 4 5 B
1
%500 440. 580. 720. 860, 1000
Frequency (MHz)

Read Ant Tab
Item Fredq Value Factor Fesult Liwmit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dBE cm Deg
1 399.40 46.09 -10.79 35.30 46,00 -10.70 Peak 100 275
2 E01. 60 47 .97 =7.97 40,00 46,00 -6.00 Peak 100 275
3 601.00 45.39 -8.02 3V.37 46,00 -8.63 Feak 100 275
e 700, 40 40.61 =0.84 39.77 46 .00 -6.23 Feak 100 275
5 746.60 35.34 3.89 39.23 46.00 -6.77 Feak 100 275
5] S00. 60 34.59 4.85 39.44 46.00 -6.56 Feak i00 275

Remarks: 1. Result
2. Factor

3. According to technical experiences,
mode at channel 0,39,78 are almost the sawre below 1GHz,

= Read Value + Factor
Antenna Factor + Cable Loss - Amplifier

all spurious emission of BT

channel 0 was chosen as representative in final test.

4, The data is worst case.

so that the

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFB1011064

Power AC 120V Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 23°C
Operation Channel 0 Humidity 60 %
Modulation Type 8DPSK Atmospheric Pressure 1020 hPa
Memo Rate 3 Mbps
20 Level (dBuV/m) Date: 2010-12-07
FCC CLASS-B
I
40
3 il
4
5 6
1
050 85. 140. 195. 250. 305
Frequency (MHz)
FRead Ant Takb
Item Fredqg Value Factor Result Limit Margin Remark Pos Pos
MHz dBuv dB/m dBuV/m dBuV/m dE cwm  Deg
1 70.70  44.47  -22.69 21.78 40,00 -18.22 Peak 100 360
Z 124.88 44.02 -15.81 28.21 43.50 -15.29 Peak 100 360
3 140.00 48.64 =16.31 32.33 43 .50 =11.17 Feak 100 360
9 ZOB.Z0D 477 .82 =17.63 30.19 43 .50 -13.31 Feak 100 360
5  249.45 46.46 -13.64 32.82  46.00 -13.18 Peak 100 360
5] 300.05 43 .87 -13.93 29.94 46.00 -16.06 Feak 100 360

Remarks: 1. Result =

2. Factor

3. According to technical experiences,
mode at channel 0,39,78 are alwost the same below 1GHz,

Read Value + Factor
Antenna Factor + Cable Loss - Amplifier
all spurious emission of ET

channel 0 was chosen as representative in final test.
4, The data is worst case.

so that the

Cerpass Technology Corp.
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° = CERPASS TECHNOLOGY CORP. Report No.: TEFB1011064
Power ' AC 120V Pol/Phase :| HORIZONTAL
Test Mode .| Transmit / Receive Temperature 11 23°C
Operation Channel :| 0 Humidity 1| 60 %
Modulation Type .| 8DPSK Atmospheric Pressure :| 1020 hPa
Memo : Rate 1| 3 Mbps

0 Level (dBuVim) Date: 2010-12-07
FCC CLASS-B
10 1 2 3 4 5 B
0 300 440. 580. 720. 860. 1000
Frequency (MHz)
Read Ant Takb
Item Freaqg Value Factor Result Limit Margin Remark Fos Pos
NHz dBuv dBE/m dBuV/m dBuV/m dB cm Deg
i 501.60 43,53 -4.63 36.90  46.00 -7.10 Feak 100
Z B01.00 37.66 0.4z 38.08  46.00 -7.92 Feak 100 0
3 748.00 32.32 6.41 38.73  46.00 -7.27 Peak 100 0
4  B00.50 36.02 3.46 39.48 46,00 -6.52 Peak 100 0
§ 879.80 30.21 8.73 39.00  46.00 -7.00 Peak 100 0
€ 914.60 29.83 9.55 39.38  46.00 -6.62 Pealk 100 0

Remarks: 1. Result = Read Value + Factor
Z. Factor = Antenna Factor + Cable Loss - Amplifier
3. According to technical experiences, all spurious emission of ET
mode at channel 0,39,78 are almost the sawe below 1GHz, so that the
channel 0 was chosen as representative in final test.
4. The data is worst case.

 J
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° ) CERPASS TECHNOLOGY CORP. Report No.: TEFB1011064
Power 1| AC 120V Pol/Phase .| VERTICAL
Test Mode .| Transmit / Receive Temperature 1| 26 °C
Operation Channel 10 Humidity | 60 %
Modulation Type 1| 8DPSK Atmospheric Pressure .| 1020 hPa
Memo : Rate .| 3 Mbps

o7 Level (dBuVim) Date: 2010-12-06

FCC CLASS-B
2
FCC CLASS-B (AVG)
i 8
49
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Remark Pos Pos
MHz dEuv dB/m dBuV/m dBuV/m dB cm Deg
1 4504,00 41.96 5.83 47 .79 54,00 -6.21 Average 119 240
rd 4504 .,00 53.67 5.83 59,50 74,00 -14 .50 Peak 1139 Z40
3 7206,15 29.73 10,21 39,94 54,00 -14,.06 Average 119 240
4 FZ06.15 41.16 10.21 51.37 74,00 -22.63 FPeak 119 240
Notes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 12Z0KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frecquency below 1GH=z.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz for Peak detection at frecquency above
1GHz.

5. The resolution bhandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidcth is 10Hz for Average detection at freguency sbove
1GH=z.

6. The other emission= is too low to be measured.

7. The data is worse case.

L
Cerpass Technology Corp. Issued Date : Dec. 18, 2010
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Report No.: TEFB1011064

C
o_S#” CERPASS TECHNOLOGY CORP.

Power AC 120V Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 0 Humidity 60 %
Modulation Type 8DPSK Atmospheric Pressure 1020 hPa
Memo Rate 3 Mbps
o7 Level (dBuV:n) Date: 2010-12-06
FCC CLASS-B
2 4 FCC CLASS-B (AVG)
49
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read int Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dE/m dBuW/m dBuV/m dE cm Deg
1 4g04.00 37.65 5.83 43 .48 54,00 -10.52 Average 150 250
2 4304 .00 49,09 5.83 54,92 74,00 -12.08 Peak 150 250
3 7205.83 31.33 10.21 41,54 54 .00 =12 .46 Average 150 250
4 7205.83 4z .92 10.21 53.13 74,00 -20.87 Peak 150 250

1. Result

Read Value + Factor

Z. Factor = Antenna Factor + Cakle Loss - Mmplifier
3. The resolution bandwidth of test receiver/spectrum analyvzer is 12Z0KHz

and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak

detection at frequency below 1GHz.
ion bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Feak detection at frecquency above

4, The resolut

1GHz.
5. The resolut

1GH=z.

(]
5

7. The data is

ion bandwidrth of test receiver/spectruwm analyzer is 1MHz
and wideo bandwidrh iz 10Hz for Average detection at freguency shove

WOrse Ccase.

The other emissions is too low to be measured.
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Report No.: TEFB1011064

C
o_S#” CERPASS TECHNOLOGY CORP.

Power AC 120V Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 39 Humidity 60 %
Modulation Type 8DPSK Atmospheric Pressure 1020 hPa
Memo Rate 3 Mbps
o7 Level (dBuV/m) Date: 2010-12-06
FCC CLASS-B
2
) FCC CLASS-B (AVG)
+
49
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read Ant Tab
Item Fredqg Value Factor Result Limit Margin Remark Pos Pos
MHz dBuv dE/ 1 dBuV/m dBuV/m dBE c Deg
1 4881.98 41.88 .10 47.98  54.00 -6.02  Average 113 240
2 4881.98 ©53.70 .10 59.80 74.00 -14.20 Peak 112 240
3 7322.98 29.Z8 10.58 39.86 54.00 =14.14 Average 119 240
4 7322.98 41.08 10.58 51.66 74 .00 -22.34 Peak 119 240

1. Result
2. Factor

Read Value + Factor
Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvyzer is 1Z0KHz

and video bandwidth is 300kHz for Peak detection and Quasi-peak

detection at frecquency below 1GH=z.
ion bandwidth of test receiver/spectrum analyzer is 1MHz

4, The resolut

and wvideo bandwidth is 3MHz

1GHz.
5. The resolut

and video bandwidch i= 10H=z

1GH=z.

=)
.

7. The data is

for Peak detection at fredquency ahove

ion bandwidth of test receiver/spectrum analyzer i=s 1MHz

WOLr3SE Case.

The other emissions 15 too low to be measured.

for Average detection at frequency sbove
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C
o_S#” CERPASS TECHNOLOGY CORP.

Report No.: TEFB1011064

Power AC 120V Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 39 Humidity 60 %
Modulation Type 8DPSK Atmospheric Pressure 1020 hPa
Memo Rate 3 Mbps
o7 Level {dBuVin) Date: 2010-12-06
FCC CLASS-B
2
4 FCC CLASS-B (AVG)
49
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete} Frequency (MHz)
Fead Ant Tab
Item Freqg Value Factor Besult Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dBE cm Deg
1 4882.00 41.18 6.10 47.29  54.00 -6.71 Average 150 250
2 4882 .00 E53.02 6.10 59.12 74,00 =14 .88 Peak 150 250
3 7322.95 30.83 10.58 41.41 54.00 -12.59 Average 150 250
49 7322.95 4Z.80 10.58 53.38 74 .00 =-20.862 Peak 150 250

1. Result

Read Value + Factor
2. Factor = Antenna Factor + Cakble Loss -

Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 12Z0KHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredguency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz for Peak detection at frecquency above

1GHz.

5. The rezolution bandwidth of test receiver/spectruw analyzer iz 1MHz
and wvideo bandwidth i= 10Hz for Average detection at freguency sbove

1GH=.

6. The other emlissions 1is too low to be measured.
7. The data is worse case.
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Report No.: TEFB1011064

C
o_S#” CERPASS TECHNOLOGY CORP.

Power AC 120V Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 78 Humidity 60 %
Modulation Type 8DPSK Atmospheric Pressure 1020 hPa
Memo Rate 3 Mbps
o7 Level {dBuVimj) Date: 2010-12-06
FCC CLASS-B
2 4 FCC CLASS-B (AVG)
49 1
0 1000 5800. 10600. 15400, 20200. 25000
Trace: (Discrete) Frequency {MHz)
Read Ant Tab
Item Freqg Value Factor Besult Limit Margin Remark Pos Pos
MHz dBuv dB/m dBuV/m dBuV/m dE cm Deg
1 4960.00 37.56 6.36 43 .92 54.00 -10.08 Lverage 119 240
2 490,00 48.44 6.36 54,80 74.00 -19.20 Peak 119 240
3 7436.40 29.28 10.91 40.19 54 .00 -13.81 Lverage 119 240
4  7436.40 41.88 10.91 §2.79 74.00 -21.21 Peak 119 240

1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analvzer is 120KH=z

and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak

detection at frecquency below 1GHz.
4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz for Peak detection at frequency above

1GHz.

5. The resolution bandwidth of test receiver/spectrwn analyzer is 1MHz
and video bandwidth i=s 10Hz for Average detection at freguency above

1GHz.

6. The other emission= is too low to be measured.

7. The data is

WoOrse Ccase.

Cerpass Technology Corp.

Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued Date
Page No.

. Dec. 18, 2010
: 51 0f 99




T

Report No.: TEFB1011064

C
o_S#” CERPASS TECHNOLOGY CORP.

Power AC 120V Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 26 °C
Operation Channel 78 Humidity 60 %
Modulation Type 8DPSK Atmospheric Pressure 1020 hPa
Memo Rate 3 Mbps
o7 Level (dBuVin) Date: 2010-12-06
FCC CLASS-B
2
4 FCC CLASS-B (AVG)
19 1
0 1000 5800. 10600, 15400, 20200. 25000
Trace: (Discrete) Frequency {MHz)
Read Ant Takb
Item Fredq Value Factor Result Limit Margin Remark Pos Pos
MH=z dBuv dBE/m dBuV/m dBuV/m dB om Deg
1 4960,03 41.56 6.36 47,92 54 .00 -6.08 Lverage 150 250
2 490,03 52.10 .36 S8.46 74,00 -15.54 Peak 150 250
3 7201.28 31.23 10.20 41 .43 54 .00 =12.57 Average 150 250
4q 7z01.28 43.48 10.20 53.68 T4 .00 -20.32 Peak 150 250

1. Result
2. Factor

Read Value + Factor
Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0KHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GHz.

4, The resolution bandwidth of test receiver!spectrum analyzer is 1MH=z
and wvideo bandwidth is 3MHz for Peak detection at fredquency above

1GHz.

S. The rezolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth i=s 10Hz for Average detection at freguency above

1GH=z.

6. The other emissions is too low to bhe measured.

7. The data is

WoOrse case.

Test engineer: Kg AN
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Report No.: TEFB1011064

6. 20dB Bandwidth Measurement Data

6.1 Test Limit

Frequency hopping systems shall have hopping channel carrier frequencies separated by a

minimum of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater.

Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may have

hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB

bandwidth of the hopping channel, whichever is greater, provided the systems operate with an

output power no greater than125 mw.

6.2 Test Procedures

a. The transmitter output was connected to the spectrum analyzer.
b. Set RBW of spectrum analyzer to 30 KHz and VBW to 100 KHz.
c. The 20 dB bandwidth is defined as the total spectrum the power of which is higher than

peak power minus 20 dB.

6.3 Test Setup Layout

T Spectrum
Analyzer
6.4 Measurement equipment
Instrument/Ancillary | Model No. | Manufacturer | Serial No. | Calibration Date Valid Date
Spectrum Analyzer | FSP40 R&S 10047 2010/05/08 2011/05/07
o
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Report No.: TEFB1011064

6.5 Test Result and Data

Modulation Standard: GFSK (1Mbps)

Test Date: Dec. 03, 2010

Atmospheric pressure: 1020 hPa

Temperature: 25

Humidity: 65%

Frequenc 20dB Bandwidth
Channel (,3”_'2) y (KHz)
00 2402 796.00
39 2441 800.00
78 2480 796.00

Modulation Standard: ©/4-DQPSK (2Mbps)
Test Date: Dec. 03, 2010

Atmospheric pressure: 1020 hPa

Temperature: 25
Humidity: 65%

Frequenc 20dB Bandwidth
Channel (,3”_'2) y (KH2)
00 2402 1294.00
39 2441 1222.00
78 2480 1250.00

Modulation Standard: 8DPSK (3Mbps)

Test Date: Dec. 03, 2010

Atmospheric pressure: 1020 hPa

Temperature: 25
Humidity: 65%

Frequenc 20dB Bandwidth
Channel (,3”_'2) y (KH2)
00 2402 1264.00
39 2441 1272.00
78 2480 1260.00
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Modulation Standard: GFSK (1Mbps)
Channel: 00

<§§;> *REW 30 kH=z
*WEW 100 kHz

Ref 20 dBm *htt 30 dB *SWT 50 ms
z0
10
L P
VIEW| 5

~

30

e
Is

a0

&l

- 710

-a80

Center 2.402 GHz 200 kHz/ Span £ MHz
Modulation Standard: GFSK (1Mbps)
Channel: 39

® *RBW 30 kHz
*YBW 100 kHz

Ref 20 dBm *TALL 30 dB *SWT S0 mo

20

.

. |
v |/

1]

70

-B0

Center 2Z.441 GHz 200 kHz/ Span 2 MHz

 J
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° ) CERPASS TECHNOLOGY CORP. Report No.: TEFB1011064
Modulation Standard: GFSK (1Mbps)
Channel: 78
® *RBW 30 kH=z
*WBW 100 kH=
Ref 20 dBm *Att 30 4B *SWT 50 ms
20
L d . T .T‘If_‘.: f.
., W\“\f\n z). 480384 r.ﬂ]l
K\//\J \ TOF
~1 \J\‘;“\,\
Center 2.4%5 GHz 200 kHz/ Span ¢ MHz
Modulation Standard: ©/4-DQPSK (2Mbps)
Channel: 00
® *RBW 30 kH= Marker 1 [T
*VBW 100 kH=z g
Fet 10 &ABm * Attt 20 Jn *SWT 50 m= AL ANA0N00
10
o
L ex .
m in WVM
] o
l /
70
Center 2.407 GHA=z 200 kEH=z/ Span 2 MHA=
 J
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Modulation Standard: ©/4-DQPSK (2Mbps)

Channel: 39
® “EEW 30 kEz
*WBEW 100 kH=
Ref 20 dBm *Att 30 dB *SWT 50 ms
20
10
L Py
VIEvI I

/
s ST LA
7 N

-0

an

-&0

Center 2.441 GH=z 200 kH=z/ Span 2 MOz
Modulation Standard: ©/4-DQPSK (2Mbps)
Channel: 78
® *RBW 30 kH=z Marker
*WEW 100 kHz
RFef 10 4Bm *htt 20 de *SWT S50 ms=
10 ndbB |
L0 Tazp ]
L P { Lahon eoe
v " ) A e - ipoo ch=
M SV o [ \\-vl’w\ o
ﬂhq\ 2l 480604 )1 H
F-20 TOF
I 2
/j/"’]ﬂ \/\'\?_
. / "
50
&n
aa
A1
=30
Center Z.4% GHz 200 kHz/ Span £ MHz
 J
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Modulation Standard: 8DPSK (3Mbps)
Channel: 00

® *RBW 30 kHz Marker !
*YBW 100 kHz

e [ 10 dBm TALL 20 4B *EWT 50 ma

i |

-0

A

an ’/

-0

=3
n
=

-A0

-a0a

Center 2402 GHz 200 kHz/ Span ¥ MH=z

Modulation Standard: 8DPSK (3Mbps)
Channel: 39

® *REBEW 30 kEz
*VBW 100 kH=zZ

Fef 10 JdBm *Att 20 dB *SWT 50 ms

1o

o\ o

-0

80

-90

Center 2.441 GH=z 200 kHz/ Span 2 MHz
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Modulation Standard: 8DPSK (3Mbps)

Channel: 78
® “RBW 30 kHz
*WEW 100 kHz

Eef 10 dBm *Att 20 dB *SWT S50 m=
10
=

e 1

vIEW I A A

lﬂﬂ
A

=50

- G0

—-a0

a1

Center 2.48 GH=z 200 kH=z/ Span £ MH=
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7. Frequencies Separation

7.1 Test Limit

Frequency hopping systems operating in the 2400-2483.5 MHz band may have hopping

channel carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB bandwidth

of the hopping channel, whichever is greater.

7.2 Test Procedures

o o T p

7.3 Test Setup Layout

The transmitter output was connected to the spectrum analyzer.
Set RBW of spectrum analyzer to 100 KHz and VBW to 100 KHz.
By using the MaxHold function record the separation of two adjacent channels.

Measure the frequency difference of these two adjacent channels.

TUT Spectrum
Analyzer
7.4 Measurement equipment
Instrument/Ancillary | Model No. | Manufacturer | Serial No. | Calibration Date Valid Date
Spectrum Analyzer | FSP40 R&S 10047 2010/05/08 2011/05/07
o
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Report No.: TEFB1011064

7.5 Test Result and Data

Modulation Standard: GFSK (1Mbps)
Test Date: Dec. 03, 2010
Atmospheric pressure: 1020 hPa

Temperature: 25
Humidity: 65%

H | Frequency Channel Separation Limit
Channe (MHZ) (MHZ) (MHZ)
00 2402 1.004 0.531
39 2441 1.000 0.533
78 2480 1.004 0.531
Modulation Standard: ©/4-DQPSK (2Mbps)
Test Date: Dec. 03, 2010 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65%
Frequency Channel Separation Limit
Channel (MH2) (MH2) (MH2)
00 2402 1.002 0.863
39 2441 1.004 0.815
78 2480 1.009 0.833
Modulation Standard: 8DPSK (3Mbps)
Test Date: Dec. 03, 2010 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65%
Frequency Channel Separation Limit
Channel (MH2) (MHz) (MH2)
00 2402 1.008 0.843
39 2441 0.996 0.848
78 2480 1.008 0.840
Cerpass Technology Corp. Issued Date : Dec. 18, 2010
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Modulation Standard: GFSK (1Mbps)
Channel: 00

® “REW 30 kHz Delta 2 [T1 ]
*WEW 100 kH=Z -0.01 dAp

Ref 20 dBm “Att 30 aB “SWT 50 ms 1.004000000 MHz
20 Marker| 1 [T1
— 33 APm
10 2l 401006poo cre|EN
L ey

M/\““’}\W\ Wl N
/\f Ny N

-0

[0}

in

-a0

Center 2Z.4025 GHz 200 kHz/ Span £ MOz

Modulation Standard: GFSK (1Mbps)
Channel: 39

® *REW 30 kHz Delta 2 [T1 ]
*WEW 100 kHz 0.05 4B
Ref 20 d4Bm *Att 30 dB *SWT 50 ms= 1.000000000 MEz
20 Marker| 1 [TI1
1142 dBm
» saooachon cn:|EM
P
VIEW| 1

AL AL

4ain

a0

@il

- 710

-a80

Center 2.440% GHz 200 kHz/ Span 2 MHz
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Modulation Standard: GFSK (1Mbps)
Channel: 78

® *REBW 30 kHz Delta 2 [T1 ]
*VBEW 100 kH=z -0.01 dB

Fef 20 d4dBm *ALL 30 dB *SWT S0 mz 1.004000000 MH=z
20 Marker| 1l [T1
- 1T
10 2l 4vso0epon cu.|EN
D
&= |

AL MAL

40

50

F-&0

--70

&0

Center 2.4805 GHz 200 kH=z/ Span 2 MH=z

Modulation Standard: ©/4-DQPSK (2Mbps)
Channel: 00

® *BEBW 30 kHz Delta 2 [T1 |
*yBEW 100 kHz 1.23 de

Ref 10 <dBm *htt 20 dB *EWT 200 ms= 1.002000000 MHE=Z

10 Marker| 1 T1

Lo AO1o0cn00 Si= B

vzew il ~ LA In AL AN

L~ 20 TDF

-0

4ain

=1

&l

i

a0

=30

Center Z.402% GHz 200 kHz/ Span Z MH=z
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Modulation Standard: ©/4-DQPSK (2Mbps)
Channel: 39

@:} *REW 30 kH= Delta :
*YEBEW 100 kHz

Ref 20 dBm *ALL 30 dB *ESWT B0 mz 1.004000000 M

20 Marke
&L 92 dBm

--10

. AL
A A W

- 20

|--30

- 40

-0

-0

i

-a0

Center 2.4415 GH=z 200 kHz/ Span 2 MH=z

Modulation Standard: ©/4-DQPSK (2Mbps)
Channel: 78

® *RBW 310 kH=z Delta 2 [T1 ]
*WEBW 100 kH= -1.48 4B

Pel 10 dBm *ALL 20 4B *EWT 200 me 1.009000000 MH=z

10 Marker| 1 [T1

0 2478092000 CHe

&= |,

P AP w“\\mmw 7 \/f\f\,\,%

20

TOF

- 30

40

=11

-0

70

- 50

=20

Cenbter 2Z_.4795 GH= 200 kHz/ Span 2 MHz
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Modulation Standard: 8DQPSK (3Mbps)
Channel: 00

® *EBW 30 kHz Delta 2 [T1 ]
*YBW 100 kHz 1.48 4B

e f L0 dBm *Att 20 dB *EWT 200 m= 1008000000 MH=

10 Marker| 1 [Tl

2] Sl
[, _ ol sniseohon cno|EN

A e

-z0 TDF

-0

40

|50

&0

- R0

-50

Center Z.4025 GHz 200 kH=z/ Span 2 MOz

Modulation Standard: 8DQPSK (3Mbps)
Channel: 39

® *REW 30 kHz Delta 2 [T1 ]
*WBEW 100 kH= .30 48

Fel 10 d4dBm *ALL 20 dJdB *SWT 200 mz 99¢.000000000 kHz

10 Marker| 1 [T1

I
a,
]

1 2

- TDF

-0

-0

50

&0

-0

an

Center 2.4405 GHz 200 kHz/ Span 2 MH=z
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Modulation Standard: 8DQPSK (3Mbps)
Channel: 78
® *REW 30 kE=z Delta 2 [T1 ]
*YEW 100 kH= =1.492 dB
Lef 10 JdBm *ALL 20 dB *SWT 200 mz 1.008000000 MH=
10 Marker| 1 [T1
P Lo BN A I
:‘—/:;,‘\/J IV\F\-\ W ﬂf\"_“"‘ TOF
60
Center 2.4755 =H=z 200 kH=z/ Span 2 MHz
O
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8. Dwell Time on each channel

8.1 Test Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds within a

period of 0.4 seconds multiplied by the number of hopping channels employed.

8.2 Test Procedures

1. The transmitter output was connected to the spectrum analyzer.

2. Adjust the center frequency to measure frequency, then set zero span mode.
2. Set RBW of spectrum analyzer to 100 KHz and VBW to 100 KHz.

4. Measure the time duration of one transmission on the measured frequency.

8.3 Test Setup Layout

TUT Spectrum
Analyzer
8.4 Measurement equipment
Instrument/Ancillary | Model No. | Manufacturer | Serial No. | Calibration Date Valid Date
Spectrum Analyzer | FSP40 R&S 10047 2010/05/08 2011/05/07
o
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8.5 Test Result and Data

Modulation Standard: GFSK (1Mbps)

Test Date: Dec. 03, 2010 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65%
a) 2402 MHz Dwell Time is = 132.48 ms
b) 2441 MHz Dwell Time is = 132.48 ms
c) 2480 MHz Dwell Time is = 130.56 ms

Modulation Standard: ©/4-DQPSK (2Mbps)

Test Date: Dec. 03, 2010 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65%
a) 2402 MHz Dwell Time is = 323.84 ms
b) 2441 MHz Dwell Time is = 322.96 ms
c) 2480 MHz Dwell Time is = 323.84 ms

Modulation Standard: 8DPSK (3Mbps)

Test Date: Dec. 03, 2010 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65%
a) 2402 MHz Dwell Time is = 323.84 ms
b) 2441 MHz Dwell Time is = 324.72 ms
c) 2480 MHz Dwell Time is = 323.84 ms
O
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Modulation Standard: GFSK (1Mbps)
Channel: 00

® RBW 100 kHz Delta 2 [T1 ]
*YHEW 100 kH= D.24 dB

Fef 20 d4dBm *ALL 30 dB SWT 1 mo

20 Marker| 1 [T1

10 713, 000p00 po |EM

- {WWM “

|

40

i

--70

80

Center 2.402 GHz 100 n=/

® REW 1 ME=z
*VBW 1 MH=Z

Fel 20 dJdBm *ALL 30 4B SWT 3.16 =

an

10 Ex

mcliml‘ihi LJJL-MLW-\J‘ LMMW MWLMLMM mumm

-0

--70

80

Center 2.402 GHz 316 ms/
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Modulation Standard: GFSK (1Mbps)

Channel: 39
® REW 100 kEz Delta 2 [T1 )
*WEW 100 kH= -1.62 dR
Ref 20 dBEm AL 20 AR EWT 1 ma 414.000000 ja=
20 Marker| 1 [T1
=13} 97 <dBm
1o _ i BB
1 R
ITEW
)
ff mwnr_f\_www\m;
L_z20
30
L a0
I%Jl;ﬂoi i,‘ﬂlh n A A \l
N U“ UU‘ ! UU"
L 70
— R0
Center 2.441 GH=z 100 n=/
® REBW 1 MHz
*WPEW 1 MH=z
Fel 20 dBm *ALL 30 dJdB SWT 3.16 =
20
10 Ex
T -
&= |,
1l TOF

-0

--70

an

Center 2.441 GH=z 31¢ ms/
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Modulation Standard: GFSK (1Mbps)
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Modulation Standard: ©/4-DQPSK (2Mbps)
Channel: 00
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Modulation Standard: ©/4-DQPSK (2Mbps)
Channel: 39
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Modulation Standard: ©/4-DQPSK (2Mbps)
Channel: 78
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Modulation Standard: 8DPSK (3Mbps)
Channel: 00
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Modulation Standard: 8DPSK (3Mbps)
Channel: 39

® REW 100 kHz Delta 2 [T1 )
*WEW 100 kH=Z =1.87 dB

Fef 10 dJdBm *ALL 20 4B SWT 4 me 2.2%2000 my

10 Marker| 1 [T1

A

-0

50

--ao

]

Center 2.441 GH=z 400 us/

® EEW 1 ME=z Delta 2 [T1 ]
*WPEW 1 MH=z -0.34 aB

Rel 10 JdBm *ALL 20 dB SWT 3.16 = 2.552000 mz
10 Marker| 1 [T1
- cnr
0 608.000p00 po|ES
I
= |
-2 TDF
| _.f
- alo
qo
TN AN AN LYY LYWL
an
-0
a0
arn
Center 2.441 GHz 316 ms/
L
Cerpass Technology Corp. Issued Date : Dec. 18, 2010

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. 1 77 0f 99



e,

D
—

CERPASS TECHNOLOGY CORP.

Report No.: TEFB1011064

Modulation Standard: 8DPSK (3Mbps)
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Eef 10 4dBm *Att 20 dB SWT 4 ms 2.94401 ms
10 Marker| 1 [T1
1 4 dBm
P’ s e |EN
o -
=3 |, i
'L hh
20 + = TLDE
17 |
—— 30
40
—— S0

a0

=90

Center Z.48 GH=Z

@

Faf 10 dBm

A00 ps=/s

RBEW 1 MH=
*VEW 1 MH=z
TRttt 20 dBR SWT 3.16 =

10

) u
TDF
Ii\ La j L I.J l .{ I. 'n) ) B o, I AL l .
el b R il - Wl T W L === s U= Ry
T
- R0
=11
Center 2.48 GH=z 316 ms/
Cerpass Technology Corp. Issued Date : Dec. 18, 2010
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 78 of 99



0.

CERPASS TECHNOLOGY CORP. Report No.: TEFB1011064

9. Number of Hopping Channels

9.1 Test Limit
Frequency hopping systems in the 2400 ~ 2483.5 MHz band shall use at least 15 channels.
9.2 Test Procedures

a. The transmitter output was connected to the spectrum analyzer.
b. 2. Set RBW of spectrum analyzer to 100 KHz and VBW to 100 KHz.
c. 3. Set the MaxHold function, and then keep the EUT in hopping mode. Record all the

signals from each channel until each one has been record.

9.3 Test Setup Layout

Spectrum

EUT

Analvzer

9.4 Measurement equipment

Instrument/Ancillary | Model No. | Manufacturer | Serial No. | Calibration Date | Valid Date

Spectrum Analyzer | FSP40 R&S 10047 2010/05/08 2011/05/07

9.5 Test Result and Data

Modulation Standard: GFSK (1Mbps)

Test Date: Dec. 03, 2010 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65%
Number of hopping channels: 79 Channels

Modulation Standard: n/4-DQPSK (2Mbps)

Test Date: Dec. 03, 2010 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65%
Number of hopping channels: 79 Channels

Modulation Standard: 8DPSK (3Mbps)

Test Date: Dec. 03, 2010 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65%
Number of hopping channels: 79 Channels
O
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Modulation Standard: GFSK (1Mbps)
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Modulation Standard: 8DPSK (3Mbps)

®
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10. Maximum Peak Output Power

10.1 Test Limit

The Maximum Peak Output Power Measurement is 125mW.

10.2 Test Procedures

The antenna port RF output of the EUT was connected to the input RF input of a power meter.

Power was read directly from the meter and cable loss connection was added to the reading to

obtain power at the EUT antenna terminal. The EUT Output Power was set to maximum to

produce the worse case test result.

10.3 Test Setup Layout

EUT

Spectrum

Analvzer

10.4 Measurement equipment

Instrument/Ancillary | Model No. | Manufacturer | Serial No. | Calibration Date | Valid Date
Spectrum Analyzer | FSP40 R&S 10047 2010/05/08 2011/05/07
o
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10.5 Test Result and Data

Modulation Standard: GFSK (1Mbps)
Test Date: Dec. 03, 2010

Atmospheric pressure: 1020 hPa

Temperature: 25
Humidity: 65%

Frequenc Peak Power Output Peak Power Output
Channel MH2) Bm) o
00 2402 -0.04 1.0
39 2441 -0.90 0.8
78 2478 -1.77 0.7

Modulation Standard: ©/4-DQPSK (2Mbps)
Test Date: Dec. 03, 2010

Atmospheric pressure: 1020 hPa

Temperature: 25
Humidity: 65%

Frequenc Peak Power Output Peak Power Output
Channel MHD) By o
00 2402 -5.13 0.3
39 2441 -5.95 0.3
78 2478 -4.33 0.4

Modulation Standard: 8DPSK (3Mbps)
Test Date: Dec. 03, 2010

Atmospheric pressure: 1020 hPa

Temperature: 25
Humidity: 65%

Channel Frequency Peak Power Output Peak Power Output
(MH2) (dBm) (mW)
00 2402 -4.32 0.4
39 2441 -3.87 0.4
78 2478 -4.33 0.4
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Modulation Standard: GFSK (1Mbps)
Channel: 00
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Modulation Standard: GFSK (1Mbps)
Channel: 78
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Modulation Standard: ©/4-DQPSK (2Mbps)
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Modulation Standard: 8DPSK (3Mbps)
Channel: 00
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Modulation Standard: 8DPSK (3Mbps)
Channel: 78
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Ref 10 dBm *htt 20 dB *SWT 50 ms
= T
L EX ___._I!_._____
&= |, " ]
L_z0 \\\“ TDF
= x\\ :
—’—30/
-40
- 50
Center 2.48 GOz 500 kH=/ Span 5 MOz
 J
Cerpass Technology Corp. Issued Date : Dec. 18, 2010

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 88 0f 99



0.

CERPASS TECHNOLOGY CORP.

Report No.: TEFB1011064

11. Band Edges Measurement

11.1 Test Limit

Below —20dB of the highest emission level of operating band (in 100kHz Resolution

Bandwidth).

11.2 Test Procedure

a. The transmitter output was connected to the spectrum analyzer via a low lose cable.

b. Set both RBW and VBW of spectrum analyzer to 100 KHz with convenient frequency span

including 100 KHz bandwidth from band edge.

c. The band edges was measured and recorded.

11.3 Test Setup Layout

FUT Spectrum

Analyzer

11.4 List of Measuring Equipment Used

Instrument/Ancillary | Model No. | Manufacturer | Serial No.

Calibration Date

Valid Date

Spectrum Analyzer | FSP40 R&S 10047

2010/05/08

2011/05/07

Cerpass Technology Corp.
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11.5 Test Result and Data

Modulation Standard: GFSK (1Mbps)
Test Date: Dec. 03, 2010

Atmospheric pressure: 1020 hPa

Temperature: 25
Humidity: 65%

maximum value in frequency

maximum value is

Channel Frequency (MH2) (dBm)
00 2402 2399.92 -43.08
78 2480 2484.46 -48.09

Modulation Standard: ©/4-DQPSK (2Mbps)
Test Date: Dec. 03, 2010

Atmospheric pressure: 1020 hPa

Temperature: 25

Humidity: 65%

Channel Frequency maximum value in frequency | maximum value is
(MH2) (dBm)
00 2402 2399.40 -52.97
78 2480 2483.79 -51.15

Modulation Standard: 8DPSK (3Mbps)
Test Date: Dec. 03, 2010

Atmospheric pressure: 1020 hPa

Temperature: 25

Humidity: 65%

Channel Frequency maximum value in frequency | maximum value is
(MH2z) (dBm)
00 2402 2399.60 -52.05
78 2480 2483.58 -51.17
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Modulation Standard: GFSK (1Mbps)
Channel: 00
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Modulation Standard: GFSK (1Mbps)
Channel: 78

® *REW 100 kHz Marker 1 [T1 |
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Modulation Standard: ©/4-DQPSK (2Mbps)
Channel: 00
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Modulation Standard: n/4-DQPSK (2Mbps)

Channel: 78
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Modulation Standard: 8DPSK (3Mbps)

Channel: 00
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Modulation Standard: 8DPSK (3Mbps)
Channel: 78
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11.6 Restrict band emission Measurement Data

Test Date
Temperature

Humidity

Atmospheric Pressure
Modulation Standard

Dec. 06, 2010

26
60%

1020 hPa
GFSK (1Mbps)

Channel 0 Fundamental Frequency: 2402 MHz
Limit@3m . Ant
e | A | g | s | iy | meman | saim) | Vg | phs | n
Peak | Ave.
2385.89 H 54.28 -2.49 51.79 Peak 74 54 | -22.21 176 1.00
2385.89 H 40.61 -2.49 38.12 Ave 74 54 | -15.88 176 1.00
2385.89 \% 51.58 -2.49 49.09 Peak 74 54 | -24.91 206 1.50
2385.89 \Y 39.61 -2.49 37.12 Ave 74 54 | -16.88 206 1.50
Channel 78 Fundamental Frequency: 2480 MHz
2483.58 H 55.64 -2.16 53.48 Peak 74 54 | -20.52 170 1.21
2483.51 H 40.61 -2.16 38.45 Ave 74 54 | -15.55 170 1.21
2483.58 \Y 52.86 -2.16 50.70 Peak 74 54 | -23.30 176 1.50
2483.51 V 39.45 -2.16 37.29 Ave 74 54 | -16.71 176 1.50
Test Date Dec. 06, 2010
Temperature 26
Humidity 60%
Atmospheric Pressure 1020 hPa

Modulation Standard

n/4-DQPSK (2Mbps)

Channel 0 Fundamental Frequency: 2402 MHz
Limit@3m . Ant
TR | | g | o | oy | Ronan | (@i | Magn | G| g
Peak | Ave.
2385.89 H 52.54 -2.49 50.05 Peak 74 54 | -23.95 176 1.50
2385.89 H 45.62 -2.49 43.13 Ave 74 54 | -10.87 176 1.50
2385.89 \% 52.01 -2.49 49.52 Peak 74 54 | -24.48 208 1.50
2385.89 \Y 43.27 -2.49 40.78 Ave 74 54 | -13.22 208 1.50
Channel 78 Fundamental Frequency: 2480 MHz
2484.00 H 54.70 -2.16 43.94 Peak 74 54 | -21.46 170 1.21
2483.93 H 46.10 -2.16 52.54 Ave 74 54 | -10.06 170 1.21
2483.93 \ 43.32 -2.16 50.49 Peak 74 54 | -23.51 176 1.50
2483.93 \Y 52.65 -2.16 41.16 Ave 74 54 | -12.84 176 1.50
O
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Test Date
Temperature
Humidity
Atmospheric Pressure
Modulation Standard

Dec. 06, 2010

26
60%

1020 hPa
8DPSK (3Mbps)

Channel 0 Fundamental Frequency: 2402 MHz
Limit@3m . Ant

Frequency Ant-Pol Meter Corrected Result Margin Table .
(MH2) HV | Reading | Factor | (dBuv/m) | Remark | (dBuV/m) @B) | (Deg.) '2';]?]’)*‘

Peak | Ave.
2385.89 H 52.28 -2.49 49.79 Peak 74 54 | -24.21 176 1.00
2385.89 H 45.69 -2.49 43.20 Ave 74 54 | -10.80 176 1.00
2385.89 \% 51.90 -2.49 49.41 Peak 74 54 | -24.59 207 1.50
2385.89 \ 43.87 -2.49 41.38 Ave 74 54 | -12.62 207 1.50
Channel 78 Fundamental Frequency: 2480 MHz
2483.81 H 55.90 -2.16 53.74 Peak 74 54 | -20.26 170 1.21
2483.93 H 48.38 -2.16 46.22 Ave 74 54 -7.78 170 1.21
2484.00 \ 54.85 -2.16 52.69 Peak 74 54 | -21.31 176 1.50
2483.93 \ 45.72 -2.16 43.56 Ave 74 54 | -10.44 176 1.50
Notes:

1. Result = Meter Reading + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth is 3 MHz

for Peak detection at frequency above 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth is 10Hz for

Average detection at frequency above 1GHz
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12. Restricted Bands of Operation

Only spurious emissions are permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.09000 - 0.11000 16.42000 — 16.42300 399.9-410.0 4.500 - 5.250
0.49500 — 0.505** 16.69475 — 16.69525 608.0 - 614.0 5.350 - 5.460
2.17350 — 2.19050 16.80425 — 16.80475 960.0 — 1240.0 7.250 — 7.750
4.12500 — 4.12800 25.50000 - 25.67000 1300.0 — 1427.0 8.025 - 8.500
417725 -4.17775 37.50000 — 38.25000 1435.0 — 1626.5 9.000 — 9.200
4.20725 — 4.20775 73.00000 — 74.60000 1645.5 — 1646.5 9.300 — 9.500

6.21500 - 6.21800
6.26775 — 6.26825
6.31175 - 6.31225
8.29100 — 8.29400
8.36200 — 8.36600
8.37625 — 8.38675
8.41425 - 8.41475
12.29000 — 12.29300
12.51975 - 12.52025
12.57675 - 12.57725
13.36000 — 13.41000

74.80000 — 75.20000
108.00000 — 121.94000
123.00000 — 138.00000
149.90000 — 150.05000
156.52475 — 156.52525
156.70000 — 156.90000
162.01250 — 167.17000
167.72000 — 173.20000
240.00000 — 285.00000
322.00000 — 335.40000

1660.0 - 1710.0
1718.8 —1722.2
2200.0 — 2300.0
2310.0 — 2390.0
2483.5 - 2500.0
2655.0 — 2900.0
3260.0 — 3267.0
3332.0 — 3339.0
3345.8 — 3358.0
3600.0 — 4400.0

10.600 — 12.700
13.250 — 13.400
14.470 — 14.500
15.350 — 16.200
17.700 — 21.400
22.010 - 23.120
23.600 — 24.000
31.200 — 31.800
36.430 — 36.500
Above 38.6

**: Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

12.1 Labeling Requirement

The device shall bear the following statement in a conspicuous location on the device:

This device complies with part 15 of the FCC Rules. Operation is subject to the following two

conditions: (1) This device may not cause harmful interference, and (2) this device must accept any

interference received, including interference that may cause undesired operation.
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